14 October 2019

EU Declaration of Conformity

Model Number: ET6553L, ET5553L

Equipment Category: Information Technology and Telecommunications Equipment
Equipment Class: Commercial and Light Industrial

Product Name: Touch Monitor

Manufacture Start Year: 2019

We hereby declare under our sole responsibility, that the object of the declaration described above is in conformity with
the following EU Directives and harmonized standard(s):

1. EU Directive 2014/30/EU of the European Parliament and of the Council of 26 February 2014 on the approximation
of the laws of the Member States relating to electromagnetic compatibility and repealing Directive 768/2008/EC Text
with EEA relevance.

Applicable harmonized standards:
- EN55032:2015/AC:2016 Class A
- EN55024:2010 +A1:2015
- EN61000-3-2:2014
- EN61000-3-3: 2013
- EN 61000-6-1:2007
- |EC 61000-4-2:2008 ED2.0
- IEC 61000-4-3:2006+A1:2007+A2:2010 ED3.2
- |EC 61000-4-4:2012 ED3.0
- |EC 61000-4-5:2014/AMD1 ED2.0
- IEC 61000-4-6:2013 ED3.0
- |EC 61000-4-8:2009 ED2.0
- EN61000-4-11:2004/AMD1:2017 ED2.0

2. EU Directive 2014/35/EU of the European Parliament and of the Council of 26 February 2014 on the harmonization
of the laws of Member States relating to Electrical Equipment designed for use within certain voltage limits.

Applicable harmonized standards:
- EN60950-1:2006+A11:2009+A1:2010+A12:2011+A2:2013
- |EC 60950-1:2005 Second Edition with all CB-scheme national differences
- EN62368-1:2014+A11:2017
- |EC 62368-1:2014

3. EU Directive 2011/65/EU of the European Parliament and of the Council of 8 June 2011 on the restriction of the use
of certain hazardous substances in electrical and electronic equipment.

Technical documentation required by the EU Directive 2011/65/EU was drawn based on harmonized standard EN
50581:2012

I |
g
Kevin Huang
Engineering Manager

Elo Touch Solutions, Inc.

Elo Touch Solutions | 670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 | 800 ELO TOUCH | +1 408 597 8000 | www.elotouch.com

MD600101 Rev. C, Page 3/23 © 2019 Elo Touch Solutions, Inc. All Rights Reserved.

Only page 3 onwards of this document is to be published on www.elotouch.com.



14 October 2019

FCC Declaration of Conformity

Per FCC 47 CFR FCC Part15 subpart B Section 2.1077(a)
In accordance with FCC Rules and Regulations

Model Number: ET6553L, ET5553L Series
Equipment Category: Information Technology and Telecommunications Equipment
Equipment Class: Commercial and Light Industrial
Product Name: Touch Monitor
Manufacturer: Elo Touch Solutions, Inc.
670 N. McCarthy Blvd.
Suite 100

Milpitas, CA 95035
www.elotouch.com

| |
Trademark: E I n

Declaration:

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and
(2) this device must accept any interference received, including interference that may cause undesired operation

Y

Kevin Huang
Director, Systems Engineering
Elo Touch Solutions, Inc.

Elo Touch Solutions | 670 N. McCarthy Blvd., Suite 100 | Milpitas, CA 95035 | 800 ELO TOUCH | +1 408 597 8000 | www.elotouch.com
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| EC | TECEE

DK-83309-M2-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)

CB SCHEME

CB TEST CERTIFICATE

Product

Name and address of the applicant

Name and address of the manufacturer

Name and address of the factory

Note: When more than one factory, please report on page 2

Ratings and principal characteristics

Trademark (if any)

Type of Customer's Testing Facility (CTF) Stage used

Model / Type Ref.

Additional information (if necessary may also be
reported on page 2)

A sample of the product was tested and found
to be in conformity with

As shown in the Test Report Ref. No. which forms
part of this Certificate

Interactive Digital Signage Touchmonitor

ELO TOUCH SOLUTIONS, INC.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA

ELO TOUCH SOLUTIONS, INC.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA

ELO TOUCH SOLUTIONS, INC.

2245 BRIGHTON-HENRIETTA TOWN LINE RD, ROCHESTER,
NY 14623

UNITED STATES

4 Additional Information on page 2

Input:
100-240 V~, 50/60 Hz, 3.0A (for model ET6553L)
100-240 V~, 50/60 Hz, 2.8A (for model ET5553L)

_.Blo_elozs,.

ET5553L, ET6553L

The report was revised to include technical modifications.
4 Additional Information on page 2

IEC 60950-1:2005/AMD1:2009, IEC 60950-1:2005/AMD2:2013,
IEC 60950-1:2005

U1907246-204 issued on 2019-09-06

This CB Test Certificate is issued by the National Certification Body

LICIEC

Date: 2019-09-09 Signature:
Original Issue Date: 2019-05-09

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN
UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbnames

Jan-Erik Storgaard
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Ref. Certif. No.
DK-83309-M2-UL

Factories:

Additional Information:

The original report was modified to include the following changes/additions:

1. To add alternate new model ET5553L.

2. To add alternate enclosure shape for new model ET5553L used.

3. To add alternate Panel sources 55" inch TFT for new model ET5553L used. (See Test Report for details.)
4. To add alternate new rating 100-240 V~, 50/60 Hz, 2.8A for new model ET5553L used.

Additionally evaluated to EN 60950-1:2006/A11:2009/A1:2010/A12:2011/A2:2013.
National Differences specified in the CB Test Report.

Additional information (if necessary)

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA
UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

(]

UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA
For full legal entity names see www.ul.com/ncbnames

Date: 2019-09-09 M

Original Issue Date: 2019-05-09 .
Signature:

Jan-Erik Storgaard
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| EC | TECEE

DK-83316-M2-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)

CB SCHEME

CB TEST CERTIFICATE

Product

Name and address of the applicant

Name and address of the manufacturer

Name and address of the factory

Note: When more than one factory, please report on page 2

Ratings and principal characteristics

Trademark (if any)

Type of Customer's Testing Facility (CTF) Stage used

Model / Type Ref.

Additional information (if necessary may also be
reported on page 2)

A sample of the product was tested and found
to be in conformity with

As shown in the Test Report Ref. No. which forms
part of this Certificate

Interactive Digital Signage Touch monitor

ELO TOUCH SOLUTIONS, INC.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA

ELO TOUCH SOLUTIONS, INC.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA

ELO TOUCH SOLUTIONS, INC.

2245 BRIGHTON-HENRIETTA TOWN LINE RD, ROCHESTER,
NY 14623

UNITED STATES

4 Additional Information on page 2

Input:
100-240 V~, 50/60 Hz, 3.0A (for model ET6553L)
100-240 V~, 50/60 Hz, 2.8A (for model ET5553L)

_.Blo_elozs,.

ET5553L, ET6553L

The report was revised to include technical modifications.
4 Additional Information on page 2

IEC 62368-1:2014

U1907246-206 issued on 2019-09-09

This CB Test Certificate is issued by the National Certification Body

LICIEC

Date: 2019-09-09 Signature:
Original Issue Date: 2019-05-09

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN
UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbnames

Jan-Erik Storgaard
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Ref. Certif. No.
DK-83316-M2-UL

Factories:

Additional Information:

The original report was modified to include the following changes/additions:

1. To add alternate new model ET5553L.

2. To add alternate enclosure shape for new model ET5553L used.

3. To add alternate Panel sources 55" inch TFT for new model ET5553L used. (Please see table 1.5.1).
4. To add alternate one rating 100-240Vac, 50-60Hz, 2.8A for new model ET5553 used.

Additionally evaluated to EN 62368-1:2014/A11:2017.
National Differences specified in the CB Test Report.

Additional information (if necessary)

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA
UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

(]

UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA
For full legal entity names see www.ul.com/ncbnames

Date: 2019-09-09 M

Original Issue Date: 2019-05-09 .
Signature:

Jan-Erik Storgaard
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CERTIFICATE OF COMPLIANCE

Certificate Number  20191010-E162681
Report Reference  E162681-20190510
Issue Date  2019-OCTOBER-10

Issued to: Elo Touch Solutions Taiwan Ltd
Rm C 5th FI 3 Yuandong Rd
Bangiao District, New Taipei,
220 TAIWAN

This certificate confirms that ~ AUDIO/VIDEO, INFORMATION AND COMMUNICATION
representative samples of TECHNOLOGY EQUIPMENT

Touch Monitor
ET6553L, ET5553L

Have been investigated by UL in accordance with the
Standard(s) indicated on this Certificate.

Standard(s) for Safety: UL 62368-1 & CAN/CSA C22.2 No. 62368-1-14,
Audio/video, Information and Communication Technology
Equipment - Part 1: Safety Requirements

Additional Information:  See the UL Online Certifications Directory at
https://ig.ulprospector.com for additional information.

This Certificate of Compliance does not provide authorization to apply the UL Mark. Only the UL Follow-Up
Services Procedure provides authorization to apply the UL Mark.

Only those products bearing the UL Mark should be considered as being UL Certified and covered under UL’s
Follow-Up Services.

Look for the UL Certification Mark on the product.

oy 724

Bruce Mahrenholz, Director North American Certification Program
uLLLC

Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please
contact alocal UL Customer Service Representative at http://ul.com/aboutul/locations/

Page 1 of 1
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Elo Touch Solutions, Inc.
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT GERTIFICATION

CERTIFICATE NO.: 2019010903176287

NAME AND ADDRESS OF THE APPLICANT

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035, United States

NAME AND ADDRESS OF THE MANUFACTURER

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035, United States

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION
Touch Monitor
ET6553L % \:100-240V~ 50/60Hz 3.0A C(HIZRZH4RTi%)
THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB17625.1-2012;GB4943.1-2011;GB/T9254-2008 (CLASS A)

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Apr.22,2019 Valid until: Oct.30,2023

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.

The certificate information is available through CNCA's website: www.cnca.gov.cn

President: % 7%

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

hitp:/fwww.cgc.com.cn Section 9, No. 188, Nansihuan Xilu, Beiing 100070 P. R. China Tel: +86 10 83886666
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2019010903232976

NAME AND ADDRESS OF THE APPLICANT

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035, United States

NAME AND ADDRESS OF THE MANUFACTURER

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035, United States

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION
Touch Monitor
ET5553L: 100-240V~ 50/60Hz 2.8A (Power cord is optional)
THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB17625.1-2012;GB4943.1-2011;GB/T9254-2008 (Class A)

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Sep.27,2019 Valid until: Oct.30,2023

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.

The certificate information is available through CNCA's website: www.cnca.gov.cn

President: % 7%

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

http://www.cgc.com.cn Section 9, No. 188, Nansihuan Xilu, Beiing 100070 P. R. China Tel: +86 10 838846466
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Nemko

Certificate of Conformity

The products listed below have been certified as being compliant with all applicable requirements

Certificate Number

Certificate Issued to

Brand Name

Model Name(s)

Model Number(s)

Equipment Description

Applicable Standards

of the specifications listed

: ES10996 Issue : 1

: Elo Touch Solutions, Inc.

670 N. McCarthy Blvd. Suite 100 Milpitas, CA. 95035, USA

: Elo

* ET6553L

* ET6553L

- Signage Display

- ENERGY STAR Program Requirements for Displays Eligibility Criteria (Version

7.1)

This certificate is issued on condition that the holder complies and will continue to comply with the
requirements of the above mentioned specifications and pursuant to the terms and conditions specified in

the Certification Agreement.

Authorized by :

w—-%ﬂ Date: 31-May-19

David Dulmage, Senior Technical Assessor

Nemko Canada Inc
303 River Road, Ottawa, Ontario K1V1H2, CANADA
tel +1 613 737 9680 fax +1 613 737 9691

MD600101 Rev. C, Page 20/23
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@mko

Annex A to Certificate : ES10996

Certification History:

Order Number  Date Description
374703 31-May-19 Original certification to version 7.1 requirements.

Additional Information:

Intended for marketing of

Canada,Japan, Switzerland, Taiwan, United States

Power Type: Ac power supply
UUT Input Rating: Voltage: 100-240Vac
Current: 3A

Frequency: 50/60Hz

This Annex forms an integral part of the Certificate of Compliance

Nemko Canada Inc
303 River Road, Ottawa, Ontario K1V1H2, CANADA

tel +1 613 737 9680 fax +1 613 737 9691 Page 2 of 2 EEV April 2015
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Certificate of Conformity

The products listed below have been certified as being compliant with all applicable
requirements of the specifications listed

Certificate Number . ES11056 Issue : 1

Certificate Issued to . Elo Touch Solutions, Inc.
670 N. McCarthy Blvd. Suite 100 Milpitas, CA. 95035, USA

Brand Name : Elo

Product Description . Signage Display

Equipment Category . Display

Applicable Standards . ENERGY STAR Program Requirements for Displays, Eligibility Criteria

(Version 8.0)

Model Name Model Number
ET5553L ET5553L

This certificate is issued on condition that the holder complies and will continue to comply with the requirements of the above
mentioned specifications and pursuant to the terms and conditions specified in the Certification Agreement.

Authorized by : S Nire~ LT/W Date: 25-September-19
Sophia Lin
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Annex A to Certificate : ES11056

Certification History:

Order Number Date Description
381628 25-September-19 Original certification to version 8.0 requirements.

Additional Information:

Power Type: AC to DC internal power supply
UUT Input Rating: Voltage: 100~240Vac

Current: 2.8A
Frequency: 50/60Hz

This Annex forms an integral part of the Certificate of Compliance
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